MERCRUISER [DV.3L D-TRONIC 15958) < LTERMATOR AMD SEAWATER PUMP b w
Serial Mbr Fange: OK.095775 AND UP )

Ref |Clazs|Part Description Qt Comment Footnote
- 47 853126| IMPELLER 1
2 3087145\ RERPAIR FIT-S5eawater Fump 1
3 10 B53163|SCREW [3/8-16 % 1) 2
4 12 34931 '"WASHER 2
_ 5 A53235|BRACKET 1
7 f 10 B53155|SCREW [M10 = 140) 1
g 10 253238 SCREW [M12 = 140) 1
7 10 253156 | SCREW (M8 = B0) 1
a a7 853240|BELT -Seawater Purp 1
g 853247 | PULLEY [Mounts to Front of Crank:| 1
10 10 853402 | SCREW [M10 = 50] 3
11 a7 853243 BELT-Seawmater 1
12 353248 | STRAP-Alternatar Adjusting 1
13 10 853078/ SCREW [5416-18 4 1in.) 1
14 10 853421 | SCREW [M12 = 90] 1
15 12 4002317 '"WASHER 1
16 25 253251 | RING-Retaining 1
17 853252 | SHAFT 1
18 853253/ IDLER 1
19 853254 | SUPPORT-Belt Idler 1
20 10 853466 | SCREW (M8 = 20) 3
21 17 253256 | PIM 1

22 853257 | ALTERMATOR [E5 Amp) 1 [SEE "aLTERMATOR" FOR ERE

23 10 A05763| SCREW [3/8-16 2 5in.) 1
it 18 ) 24 | 12 34331 [WASHER z
\ 25 11 805781 |NUT [3/8-18) 1
\ 2B 353399 | PUMP-FPower Steering 1
2 27 853178/ BRACKET 1
28 853059| PULLEY -Pawer Steering 1




